CILINDER HEAD & VALVES   BONNEVILLE for Triumph Bonneville T100 Carbs
 
(1)  T1150339
SPARES KIT, CYLINDER HEAD Part information
(1)  T1150341
CYLINDER HEAD, SPARES KIT
(1)  T1150954
CYLINDER HEAD Part information
(1)  T1150960
KIT, CYLINDER HEAD & OIL PIPES Part information
 
(2)  T3331299
SCREW, PAN/HD, TX, M6 X 40, SLV
 
(3)  T3000101
DOWEL, HOLLOW, 8 X 14
 
(4)  T1150940
GASKET, CYL HEAD, 2 CYL, MLS Part information
(4)  T1152915
GASKET, CYL HEAD, 2 CYL, 90 BORE Part information
 
(5)  T3100015
STUD, SHLD, M8 X 36.5, SLV, ENC
 
(6)  T3000103
DOWEL, HOLLOW, 12 X 14
 
(7)  T1210644
PIPE, OIL, CAM FEED
 
(8)  T3600143
O RING, ID 9.1 X 1.6, VITON
 
(9)  T1210242
BOLT, BANJO, M6 X 20
 
(9)  T1210242
BOLT, BANJO, M6 X 20
 
(10)  T3550542
WASHER, CU, OD12.5 X ID6.4
 
(10)  T3550542
WASHER, CU, OD12.5 X ID6.4
 
(11)  T3350071
NUT, M10 X 1.25
 
(12)  T1139091
VALVE, INPUT
 
(13)  T1139092
VALVE, EXHAUST
 
(14)  T1131992
THRUST WASHER
 
(15)  T1130086
SPRING VALVE
 
(16)  T1130053
RETAINER, SPRING, VALVE
 
(17)  T1130060
COLLET, VALVE, 5.5MM STEM
 
(18)  T1130065
BUCKET, TAPPET
 
(19)  T3600004
OIL SEAL
 
(20)  T1130200
SHIM TAPPET, 2.000MM Part information
(20)  T1130202
SHIM TAPPET, 2.025MM Part information
(20)  T1130205
SHIM, TAPPET, 2.050 Part information
(20)  T1130207
SHIM TAPPET, 2.075MM Part information
(20)  T1130210
SHIM, TAPPET, 2.100 Part information
(20)  T1130212
SHIM TAPPET, 2.125MM Part information
(20)  T1130215
SHIM, TAPPET, 2.150 Part information
(20)  T1130217
SHIM TAPPET, 2.175MM Part information
(20)  T1130220
SHIM, TAPPET, 2.200 Part information
(20)  T1130222
SHIM TAPPET, 2.225MM Part information
(20)  T1130225
SHIM, TAPPET, 2.250 Part information
(20)  T1130227
SHIM TAPPET, 2.275MM Part information
(20)  T1130230
SHIM, TAPPET, 2.300 Part information
(20)  T1130232
SHIM TAPPET, 2.325MM Part information
(20)  T1130235
SHIM, TAPPET, 2.350 Part information
(20)  T1130237
SHIM TAPPET, 2.375MM Part information
(20)  T1130240
SHIM, TAPPET, 2.400 Part information
(20)  T1130242
SHIM TAPPET, 2.425MM Part information
(20)  T1130245
SHIM, TAPPET, 2.450 Part information
(20)  T1130247
SHIM TAPPET, 2.475MM Part information
(20)  T1130250
SHIM, TAPPET, 2.500 Part information
(20)  T1130252
SHIM TAPPET, 2.525MM Part information
(20)  T1130255
SHIM, TAPPET, 2.550 Part information
(20)  T1130257
SHIM TAPPET, 2.575MM Part information
(20)  T1130260
SHIM, TAPPET, 2.600 Part information
(20)  T1130262
SHIM TAPPET, 2.625MM Part information
(20)  T1130265
SHIM, TAPPET, 2.650 Part information
(20)  T1130267
SHIM TAPPET, 2.675MM Part information
(20)  T1130270
SHIM, TAPPET, 2.700 Part information
(20)  T1130272
SHIM TAPPET, 2.725MM Part information
(20)  T1130275
SHIM, TAPPET, 2.750 Part information
(20)  T1130277
SHIM TAPPET, 2.775MM Part information
(20)  T1130280
SHIM, TAPPET, 2.800 Part information
(20)  T1130282
SHIM TAPPET, 2.825MM Part information
(20)  T1130285
SHIM, TAPPET, 2.850 Part information
(20)  T1130287
SHIM TAPPET, 2.875MM Part information
(20)  T1130290
SHIM, TAPPET, 2.900 Part information
(20)  T1130292
SHIM TAPPET, 2.925MM Part information
(20)  T1130295
SHIM, TAPPET, 2.950 Part information
(20)  T1130297
SHIM TAPPET, 2.975MM Part information
(20)  T1130300
SHIM TAPPET, 3.000MM Part information
(20)  T1130302
SHIM TAPPET, 3.025MM Part information
(20)  T1130305
SHIM, TAPPET, 3.050 Part information
(20)  T1130307
SHIM TAPPET, 3.075MM Part information
(20)  T1130310
SHIM, TAPPET, 3.100 Part information
(20)  T1130312
SHIM TAPPET, 3.125MM Part information
(20)  T1130315
SHIM, TAPPET, 3.150 Part information
(20)  T1130317
SHIM TAPPET, 3.175MM Part information
(20)  T1130320
SHIM, TAPPET, 3.200 Part information
 
(21)  T3990051
GASKET KIT FULL Part information
(21)  T3990062
GASKET KIT FULL Part information
 
(22)  T3990061
GASKET KIT CYLINDER HEAD Part information
(22)  T3990064
GASKET KIT, CYL HEAD Part information
 
(23)  T3500102
CIRCLIP, VALVE GUIDE RETAINER
Part number Description
# 1
T1150339
SPARES KIT, CYLINDER HEAD
# 1
T1150341
CYLINDER HEAD, SPARES KIT
# 1
T1150954
CYLINDER HEAD Contact
# 1
T1150960
KIT, CYLINDER HEAD & OIL PIPES Contact
# 2
T3331299
SCREW, PAN/HD, TX, M6 X 40, SLV
# 3
T3000101
DOWEL, HOLLOW, 8 X 14
# 4
T1150940
GASKET, CYL HEAD, 2 CYL, MLS Contact
# 4
T1152915
GASKET, CYL HEAD, 2 CYL, 90 BORE
# 5
T3100015
STUD, SHLD, M8 X 36.5, SLV, ENC
# 6
T3000103
DOWEL, HOLLOW, 12 X 14
# 7
T1210644
PIPE, OIL, CAM FEED
# 8
T3600143
O RING, ID 9.1 X 1.6, VITON
# 9
T1210242
BOLT, BANJO, M6 X 20
# 10
T3550542
WASHER, CU, OD12.5 X ID6.4
# 11
T3350071
NUT, M10 X 1.25
# 12
T1139091
VALVE, INPUT
# 13
T1139092
VALVE, EXHAUST
# 14
T1131992
THRUST WASHER
# 15
T1130086
SPRING VALVE
# 16
T1130053
RETAINER, SPRING, VALVE
# 17
T1130060
COLLET, VALVE, 5.5MM STEM
# 18
T1130065
BUCKET, TAPPET
# 19
T3600004
OIL SEAL
# 20
T1130200
SHIM TAPPET, 2.000MM
# 20
T1130202
SHIM TAPPET, 2.025MM
# 20
T1130205
SHIM, TAPPET, 2.050
# 20
T1130207
SHIM TAPPET, 2.075MM
# 20
T1130210
SHIM, TAPPET, 2.100
# 20
T1130212
SHIM TAPPET, 2.125MM
# 20
T1130215
SHIM, TAPPET, 2.150
# 20
T1130217
SHIM TAPPET, 2.175MM
# 20
T1130220
SHIM, TAPPET, 2.200
# 20
T1130222
SHIM TAPPET, 2.225MM
# 20
T1130225
SHIM, TAPPET, 2.250
# 20
T1130227
SHIM TAPPET, 2.275MM
# 20
T1130230
SHIM, TAPPET, 2.300
# 20
T1130232
SHIM TAPPET, 2.325MM
# 20
T1130235
SHIM, TAPPET, 2.350
# 20
T1130237
SHIM TAPPET, 2.375MM
# 20
T1130240
SHIM, TAPPET, 2.400
# 20
T1130242
SHIM TAPPET, 2.425MM
# 20
T1130245
SHIM, TAPPET, 2.450
# 20
T1130247
SHIM TAPPET, 2.475MM
# 20
T1130250
SHIM, TAPPET, 2.500
# 20
T1130252
SHIM TAPPET, 2.525MM
# 20
T1130255
SHIM, TAPPET, 2.550
# 20
T1130257
SHIM TAPPET, 2.575MM
# 20
T1130260
SHIM, TAPPET, 2.600
# 20
T1130262
SHIM TAPPET, 2.625MM
# 20
T1130265
SHIM, TAPPET, 2.650
# 20
T1130267
SHIM TAPPET, 2.675MM
# 20
T1130270
SHIM, TAPPET, 2.700
# 20
T1130272
SHIM TAPPET, 2.725MM
# 20
T1130275
SHIM, TAPPET, 2.750
# 20
T1130277
SHIM TAPPET, 2.775MM
# 20
T1130280
SHIM, TAPPET, 2.800
# 20
T1130282
SHIM TAPPET, 2.825MM
# 20
T1130285
SHIM, TAPPET, 2.850
# 20
T1130287
SHIM TAPPET, 2.875MM
# 20
T1130290
SHIM, TAPPET, 2.900
# 20
T1130292
SHIM TAPPET, 2.925MM
# 20
T1130295
SHIM, TAPPET, 2.950
# 20
T1130297
SHIM TAPPET, 2.975MM
# 20
T1130300
SHIM TAPPET, 3.000MM
# 20
T1130302
SHIM TAPPET, 3.025MM
# 20
T1130305
SHIM, TAPPET, 3.050
# 20
T1130307
SHIM TAPPET, 3.075MM
# 20
T1130310
SHIM, TAPPET, 3.100
# 20
T1130312
SHIM TAPPET, 3.125MM
# 20
T1130315
SHIM, TAPPET, 3.150
# 20
T1130317
SHIM TAPPET, 3.175MM
# 20
T1130320
SHIM, TAPPET, 3.200
# 21
T3990051
GASKET KIT FULL Contact
# 21
T3990062
GASKET KIT FULL
# 22
T3990061
GASKET KIT CYLINDER HEAD
# 22
T3990064
GASKET KIT, CYL HEAD
# 23
T3500102
CIRCLIP, VALVE GUIDE RETAINER
Here are all the parts relating to the CILINDER HEAD & VALVES - BONNEVILLE of your Air-Cooled Bonneville T100 Carbs. These are all genuine parts to assure you the best possible repair which will last.
Genuine parts for Triumph Bonneville T100 Carbs

BODYWORK / FIXINGS / DECALS

BRAKING SYSTEM

CLUTCH / GEARBOX / GEARCHANGE MECHANISM

COOLING SYSTEM

CRANKCASE / ENGINE COVERS & LUBRICATION SYSTEM

CYLINDER HEAD / VALVES / PISTONS & LINERS / CAMSHAFT / BALANCER

ELECTRICAL SYSTEM

FRAME / FOOTRESTS / ENGINE MOUNTINGS / STANDS / LUGGAGE / TOOL KIT

FRONT SUSPENSION / STEERING / CLUTCH MASTER CYLINDER

FUEL / EXHAUST SYSTEM

REAR SUSPENSION

SERVICE TOOLS / LITERATURE / TOUCH-UP PAINT

WHEELS / TYRES / FINAL DRIVE

ACCESSORIES